
 1 

Linda S. Adams 
Secretary for  

Environmental Protection 

Arnold Schwarzenegger 
Governor 

 California Regional Water Quality Control Board 
San Francisco Bay Region 

1515 Clay Street, Suite 1400, Oakland, California 94612 
(510) 622-2300  Fax (510) 622-2460 

http://www.waterboards.ca.gov/sanfranciscobay 
  
 

ORDER NO. R2-2008-0056 
NPDES NO. CA0030058 

 
 

WASTE DISCHARGE REQUIREMENTS FOR 
BOTTLING GROUP, LLC 

HAYWARD, ALAMEDA COUNTY 
    

The following Discharger is authorized to discharge in accordance with the conditions set forth in this 
Order: 

Table 1.  Discharger Information 
Discharger Bottling Group, LLC 
Name of Facility Bottling Group Hayward Plant 

29000 Hesperian Boulevard 
[...]
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data .....................F-5 
D. Compliance Summary .............................................................................................................F-5 
E. Planned Changes .....................................................................................................................F-7 

III. Applicable Plans, Policies, and Regulations...................................................................................F-7 
A. Legal Authorities .....................................................................................................................F-7 
B. California Environmental Quality Act (CEQA)......................................................................F-7 
C. State and Federal Regulations, Policies, and Plans .................................................................F-7 
D. Impaired Water Bodies on CWA 303(d) List .......................................................................F-10 
E. Other Plans, Polices and Regulations....................................................................................F-10 

IV. Rationale For Effluent Limitations and Discharge Specifications ...............................................F-11 
A. Discharge Prohibitions ..........................................................................................................F-11 
B. Technology-Based Effluent Limitations ...............................................................................F-11 

1. Scope and Authority........................................................................................................F-11 
2. Technology-Based Effluent Limitations .........................................................................F-12 

C. Water Quality-Based Effluent Limitations (WQBELs) ........................................................F-13 
1. Scope and Authority........................................................................................................F-13 
2. Applicable Beneficial Uses and Water Quality Criteria and Objectives.........................F-13 
3. Determining the Need for WQBELs ...............................................................................F-15 
4. WQBEL Calculations......................................................................................................F-21 
5. Whole Effluent Acute Toxicity .......................................................................................F-21 

D. Effluent Limitations ..............................................................................................................F-21 
E. Land Discharge Specifications..............................................................................................F-23 
F. Reclamation Specifications ...................................................................................................F-23 

V. Rationale for Receiving Water Limitations ..................................................................................F-23 
A. Receiving Water Limitations V.A. (Surface Water Limitations)..........................................F-23 
B. Receiving Water Limitations V.B (Groundwater Limitations).............................................F-23 

VI. Rationale for Monitoring and Reporting Requirements ...............................................................F-23 
A. Influent Monitoring ...............................................................................................................F-24 
B. Effluent Monitoring...............................................................................................................F-24 
C. Receiving Water Monitoring.................................................................................................F-24 
D.  Other Monitoring Requirements ..........................................................................................F-24 

VII. Rationale for Provisions................................................................................................................F-24 
A. Standard Provisions (Provision VI.A)...................................................................................F-24 
B. Monitoring and Reporting Requirements (Provision VI.B)..................................................F-25 
C. Special Provisions (Provision VI.C) .....................................................................................F-25 

1. Reopener Provisions........................................................................................................F-25 
2. Special Studies and Additional Monitoring Requirements .............................................F-25 
3. Construction, Operation, and Maintenance Specifications .............................................F-25 

VIII. Public Participation.......................................................................................................................F-26 
A. Notification of Interested Parties...........................................................................................F-26 



BOTTLING GROUP, LLC ORDER NO. R2-2008-0056 
HAYWARD PLANT NPDES NO. CA0030058 

Attachment F – Fact Sheet   F-2 

B. Written Comments ................................................................................................................F-26 
C. Public Hearing.......................................................................................................................F-26 
D. Waste Discharge Requirements Petitions..............................................................................F-27 
E. Information and Copying ......................................................................................................F-27 
F. Register of Interested Persons ...............................................................................................F-27 
G. Additional Information..........................................................................................................F-27 

 
 

List of Tables 

Table F-1.  Facility Information...............................................................................................................F-3 
Table F-2.  Discharge Point .....................................................................................................................F-5 
Table F-3.  Previous Effluent Limitations (Order No. R2-2003-0051) and Monitoring Data.................F-5 
Table F-4.  Numeric Effluent Limitation Compliance.............................................................................F-6 
Table F-5.  Permit Provision Compliance................................................................................................F-6 
Table F-6.  Factors Considered Pursuant to 40 CFR 125.3(d)...............................................................F-12 
Table F-7.  Summary of Technology-Based Effluent Limitations ........................................................F-13 
Table F-8.  Basin Plan Beneficial Uses .................................................................................................F-13 
Table F-9.  Summary of RPA Results ...................................................................................................F-18 
Table F-10. Summary of Final Effluent Limitations .............................................................................F-21 
 



BOTTLING GROUP, LLC ORDER NO. R2-2008-0056 
HAYWARD PLANT NPDES NO. CA0030058 

Attachment F – Fact Sheet   F-3 

ATTACHMENT F – FACT SHEET 

As described in Section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of discharge 
requirements for dischargers in California.  Only those sections or subsections of this Order that are 
specifically identified as “not applicable” have been determined not to apply to this Discharger.  
Sections or subsections of this Order not specifically identified as “not applicable” fully apply to this 
Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

 Table F-1.  Facility Information 
WDID 2 011932001 
Discharger Bottling Group, LLC 
Name of Facility Bottling Group, Hayward Plant 

29000 Hesperian Blvd. 
Hayward, CA 94545 Facility Address 
Alameda County  

Facility Contact, Title, Phone Pranav Desai (510) 781-3688 
Authorized Person to Sign and 
Submit Reports Wendy Smith, Plant Manager, (510) 781-3627 
Mailing Address Same as Facility Address 
Billing Address Same as Facility Address  
Type of Facility Bottled water and soft drink manufacturing, bottling, and distribution facility 
Major or Minor Facility Minor 
Threat to Water Quality 2 
Complexity B 
Pretreatment Program No 
Reclamation Requirements No 
Facility Permitted Flow 143,000 gallons per day (mgd) (projected average monthly discharge rate) 
Facility Design Flow 900,000 gallons per day (current maximum design treatment capacity) 
Watershed Alameda Creek 

Receiving Water Alameda County Flood Control and Water Conservation District Zone 3 Line A 
Flood Channel 

Receiving Water Type Freshwater 
 
 

A. The Bottling Group, LLC (hereinafter the Discharger) owns and operates the Hayward Plant, which 
discharges to the Alameda County Flood Control and Water Conservation District Flood Channel 
(Flood Channel). 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 



BOTTLING GROUP, LLC ORDER NO. R2-2008-0056 
HAYWARD PLANT NPDES NO. CA0030058 

Attachment F – Fact Sheet   F-4 

B. The facility discharges reverse osmosis concentrate into the Flood Channel, a water of the United 
States, and is currently regulated by NPDES Permit No. CA0030058 (Order No. R2-2003-0051), 
which was adopted on May 18, 2003 and expires on July 31, 2008. 

C. The Discharger filed a Report of Waste Discharge and submitted an application for renewal of its 
Waste Discharge Requirements (WDRs) and NPDES permit on November 30, 2007. 

II. FACILITY DESCRIPTION 

A. Description of Wastewater Treatment or Controls 

The Discharger owns and operates the Hayward Plant, which is a bottled water and soft drink 
manufacturing, bottling and distribution facility. The Hayward Plant uses potable water supplied 
by the City of Hayward.  The water must be purified at the facility to remove minerals, metals, 
and residual chlorine prior to the manufacture of soft drinks and bottled water. The concentration 
of residual chlorine in the city potable water varies.  

The Discharger’s treatment system includes particulate filtration, reverse osmosis (RO), and 
chemical addition.  Filtration through three greensand filters, which are composed of anthracite 
and manganese greensand, removes solids, soluble iron, and manganese.  The filtrate is then 
treated with an anti-scalent and sodium metabisulfite prior to RO treatment to prevent membrane 
fouling and remove chlorine.  Pre-filtration through three 304-grade stainless steel cartridge filters 
fitted with twelve 5 µm filters removes suspended solids.  RO removes 99% of dissolved minerals 
and is followed by granular activated carbon treatment to remove trihalomethanes and other taste, 
color, and odor producing organics. A final polishing filtration of the RO filtrate removes granular 
activated carbon fines, and ultraviolet sterilization of the RO permeate disinfects the final product 
water.   

The RO treatment step removes dissolved minerals by forcing the influent stream with pressure 
through a sheet of semi-permeable membranes against osmotic pressure.  The stream that contains 
the dissolved minerals is the RO reject or concentrate.  The Discharger’s RO system is rated to 
process a maximum influent stream of 900,000 gallons per day.  Approximately 20 percent of the 
influent is discharged as RO concentrate.   

The RO concentrate stream is discharged from Discharge Point 001 to an onsite storm drain that 
connects with an offsite storm sewer, which drains to the wet well of the Alameda County Besco 
Pump Station.  The pump station lifts the effluent and discharges to the Flood Channel, which 
drains to Old Alameda Creek.  Old Alameda Creek is the downstream section of Alameda Creek 
and is tributary to San Francisco Bay.  The Discharger discharges an average monthly flow of 
110,000 gallons per day, and a maximum daily flow of 180,000 gallons per day of the RO 
concentrate.  

In its Report of Waste Discharge, dated November 30, 2007, the Discharger states that it 
anticipates a 30 percent increase in production at its Hayward Plant. This would increase the 
effluent volume discharged to the Flood Channel. Order No. R2-2003-0051 limited the average 
monthly discharge to 110,000 gallons per day. The Discharger thus requested an increase in the 
permitted average monthly discharge to 143,000 gallons per day, which this Order provides.   



BOTTLING GROUP, LLC ORDER NO. R2-2008-0056 
HAYWARD PLANT NPDES NO. CA0030058 

Attachment F – Fact Sheet   F-5 

B. Discharge Points and Receiving Waters 

The discharge point for this Discharger is shown in Table F-2 below. 

Table F-2.  Discharge Point 
Disch
arge 
Point 

Effluent 
Description 

Discharge Point 
Latitude 

Discharge Point 
Longitude Receiving Water 

001 RO 
concentrate 37º 36’ 54” N 122º 5’ 4” W 

Alameda County Flood 
Control and Water 

Conservation District  
Flood Channel 

 
 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data  

Effluent limitations contained in the previous Order (Order No. R2-2003-0051) for discharges to 
the Flood Channel and representative monitoring data from the term of the previous Order are as 
follows:   

Table F-3.  Previous Effluent Limitations (Order No. R2-2003-0051) and Monitoring Data 

Effluent Limitations 
Monitoring Data
(November 2004 
To October 2007) Parameter Units 

Monthly 
Average 

Daily  
Maximum 

Instantaneous 
Maximum 

Highest 
Discharge 

Flow gallons/day 110,000 --- --- --- 
Total Chlorine 
Residual (1) mg/L --- --- 0.0 0.05 

pH standard 
units --- --- 6.5 – 8.5 8.7 

Acute  
Toxicity (2) (3) 

% survival --- --- --- --- 

Copper mg/L 2.4 4.8 --- 7.1 
Lead mg/L 0.45 0.9 --- 0.3 (4) 

Footnotes for Table E-3: 
 (1) Defined as below the limit of detection of standard test methods (0.05 mg/L), as described in the latest edition of  
   Standard Methods for the Examination of Water and Wastewater. 

(2)  Acute Toxicity Effluent Limits: 
  The survival of bioassay test organisms in 96-hour bioassays of undiluted effluent shall be: 
 (i)  A 3-sample median value of not less than 90 percent survival; and  

    (ii)  A 1-sample 90th value of not less than 70 percent survival.  
  (3) No exceedances of the acute toxicity limit were observed during the term of the previous permit. 
  (4) Estimated value. 
 

D. Compliance Summary 

1. Compliance with Numeric Effluent Limits.  

There were three exceedances of effluent limitations during the term of Order No.             
R2-2003-0051, which are summarized in Table F-4 below. Mandatory Minimum Penalty 



BOTTLING GROUP, LLC ORDER NO. R2-2008-0056 
HAYWARD PLANT NPDES NO. CA0030058 

Attachment F – Fact Sheet   F-6 

Complaint No. R2-2002-0052 covered two residual chlorine violations that occurred between 
January 1, 2000 and September 30, 2001. 

Table F-4.  Numeric Effluent Limitation Compliance 
Parameter Units Effluent 

Limitation 
Reported

Value 
Violation 

pH standard 
units 

6.5 – 8.5 6.29 Exceedance of lower  limitation for pH on  
April 16, 2004 

pH standard 
units 

6.5-8.5 8.7 Exceedance of upper limitation for pH on  
June 29, 2005 

pH standard 
units 

6.5 – 8.5 8.7 Exceedance of upper limitation for pH on 
November 19, 2007 

 
2. Compliance with Permit Provisions. 